
Treatment of Sulphate
in Mine Effluents

October 2003

LORAX
ENVIRONMENTAL



 

EXECUTIVE SUMMARY 



i 

Executive Summary 
In the treatment of Acid Rock Drainage (ARD) little attention has focused on the mitigation of 
dissolved sulphate; this may be attributed to its lower environmental risks and regulatory 
standards when compared to those for acidity and dissolved metals.  However, regulatory 
agencies are becoming increasingly concerned over elevated sulphate concentrations in effluents 
owing largely to its impact to the salinity of receiving waters.  This concern will like result in 
more stringent regulatory standards for sulphate in effluent such that sulphate treatment becomes 
necessary.  Although sulphate treatment is currently under investigation and in many cases in 
[...]
water.  A major disadvantage is the amount of sludge produced by the treatment 

process.  Depending on available opportunities for industrial applications, the 

sludge ‘problem’ can be reduced considerably.  

• Future Needs/Improvements 

To eliminate the waste product problem it would be useful to find better ways to 

use or recycle the different sludges produced in the treatment process. 

• References 

 Mintek, Private Bag X3015, Randburg, 2125, South Africa. 

 Website: www.mintek.co.za  E-mail: info@mintek.co.za 

4.1.4 CESR 

• Problem 

The cost effect sulphate removal (CESR) process is very similar to the SAVMIN 

process except that it uses a proprietary reagent to precipitate ettringite.  The CESR 

process has been used successfully for several years in over 20 European plants in 

various industries including battery manufacturing, metal galvanizing and mining. 

• Treatment Process 

The CESR process aims to remove dissolved sulphate and trace metals from 

wastewaters.  However, boron, fluoride and up to 30% of chloride and nitrate have 

also been removed from wastewaters. 

The treatment process consists of four process steps (Section 3.1.4).  The various 

process steps (including coagulant addition) are summarized in Figure 4-4. 

Step 1: Initial precipitation of sulphate as gypsum.  The first process step is used 

when wastewaters are high in both trace metals and sulphate (>8 g/L).  Adding 

hydrated lime while maintaining a relatively low pH (e.g., pH < 10.5), precipitates 

sulphate alone after a mixing time of 40 to 60 minutes.  Sulphate concentrations in 

the wastewater can be lowered to 4 to 5 g/L in the first process step.  

Step 2: Precipitation of metals as hydroxides.  Using hydrated lime, the pH of the 

wastewater is raised to pH 10.5 to precipitate trace metals as metal hydroxides.  

After a mixing time of 40 to 60 minutes, additional gypsum is precipitated, 

lowering the dissolved sulphate concentration further to approximately 2 g/L.  

Step 3: Additional sulphate removal through ettringite precipitation.  After raising 

the pH to 11.5 with hydrated lime, a proprietary reagent is added to precipitate 

ettringite, a hydrated calcium aluminum sulphate.  This process step (30 to 300 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-12 

INAP  LORAX 

minutes) achieves the final sulphate removal to the desired sulphate concentration 

in the wastewater.  Except for a small portion used as crystallization seeds, the 

ettringite sludge is disposed. 
 

 

Figure 4-4: Process Flow Diagram for CESR 

Step 4: pH reduction with CO2(g).  To reduce potential scaling problems in the 

water distribution system, the pH of the feed water is lowered with CO2(g).  The 

small amount of sludge produced in the final process step consists of calcium 

carbonate, aluminum hydroxide and minor amounts of ettringite.  

The process is used at flow rates up to 1,325 L/min and can reduce sulphate 

concentrations in most wastewaters to less than 100 mg/L.  Different sludges of 

mineral precipitates are produced in the four process steps: a gypsum sludge (step 

1), a gypsum + metals sludge (step 2), an ettringite sludge (step 3) and a calcite + 

aluminum hydroxide sludge (step 4). 

• Results 

The CESR process has been tested and applied in various bench studies.  Results of 

two bench studies are presented below. 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-13 

INAP  LORAX 

Copper Mine Water 

Results of the treatment of pit water at an active copper mine with the CESR 

process are shown in Table 4-5.  At a ‘medium reagent dosage’ in the treatment 

process, most of the discharge limits for the treated water were reached.  The best 

results were obtained with the highest reagent dosage but the shortest retention 

time.  Except for iron and aluminum (high dosage, short retention time), dissolved 

trace metal concentrations were reduced to very low levels. 

Table 4-5: 
Bench Test Results with Copper Mine Water 

After CESR Treatment (mg/L) 

 
Feed Water 

(mg/L) 

After Lime 
Treatment 

(mg/L) 
High Dosage Medium Dosage Low Dosage Discharge Limits 

(mg/L) 

Ca 266 808 154 208 303  

Mg 153 <1 <1 <1 <1  

Na 42 42 44 42 43  

K 8 10 13 10 10  

Cl 10 8 13 11 10  

SO4 3,350 2,180 361 540 759 600 

F 80 3.9 <0.1 <0.1 <0.1 2 

TD
S 

4,860 3,240 677 921 1,260 1,000 

pH 2.8 9.2 10.6 10.7 10.8 6 - 9 

Al 220 0.3 11.8 2.3 0.6 5 

Cd 1.13 0.003 <0.001 <0.002 0.001 0.1 

Co 1.17 <0.01 <0.01 <0.01 <0.01 0.05 

Cu 114 0.02 <0.01 <0.01 <0.01 1.0 

Fe 69 <0.03 0.54 <0.03 <0.03 1.0 

Mn 87 <0.01 <0.01 <0.01 <0.01 0.2 

Zn 143 0.03 <0.01 <0.01 <0.01 10 

As 0.009 <0.005 <0.005 <0.005 <0.005 0.1 

Retention time 
(min) 

60 70 120 180  

Berkeley Pit Water 

Results of tests in which the ARD water from the Berkeley Pit in Butte, Montana 

was treated with the CESR process are shown in Table 4-6.  Sulphate 

concentrations could be reduced to low levels, even at a low reagent dosage but 

longer retention time.  Most trace metal concentrations were reduced to very low 

levels. 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-14 

INAP  LORAX 

 

Table 4-6: 
Bench Test Results with Berkeley Pit Water 

*After CESR Treatment (mg/L) 

 
Influent 

(mg/L) High Dosage Medium Dosage Low Dosage 

SO4 8730 4 15 56 

Cd 2.16 <0.001 <0.001 <0.001 

Cu 193 0.05 0.02 0.01 

Fe 972 0.31 <0.03 0.09 

Mn 321 0.02 <0.01 <0.01 

Ni 1.2 <0.01 <0.01 <0.01 

Zn 603 <0.01 <0.01 0.04 

*After pH adjustment 

In the first process step, approximately 1.8 kg of gypsum sludge was produced for 

every kg of sulphate removed from the wastewater.  Approximately 5.4 kg of 

gypsum + metal sludge per m3 water is produced in the second process step.  

Although the amount of ettringite sludge generated in the third process step is 

variable and not specified, it is likely comparable to that of the second process step.  

The amount of calcite + aluminum hydroxide sludge produced in the final process 

step is relatively small (0.48 kg/m3 water). 

• Costs 

While there were no published data on the capital cost for CESR, its can be 

assumed to be comparable or slightly cheaper than the SAVMIN process based on 

their similarities.  Operating costs are estimated at USD 0.79-1.58/m3 water, for the 

removal of sulphate to low levels.  Reagent cost for the removal of 1500 mg/L 

sulphate would be approximately USD 0.79/m3 water.   

• Advantages/Disadvantages 

The major advantage of the CESR process is the high quality of the product water 

that can be obtained.  A major disadvantage of the CESR treatment process is the 

relatively large amount of sludge produced compared to the similar SAVMIN 

process, which recycles much of the sludge. 

• Future Needs/Improvements 

To eliminate the waste product problem it would be useful to find ways to use or 

recycle the different sludges produced in the treatment process. 

• References 

 Hydrometrics Inc., 2727 Airport Road, Helena, MT 59601, USA 

 Website:  www.hydrometrics.com   or   www.wateronline.com 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-15 

INAP  LORAX 

4.2 Membranes 

4.2.1 Reverse Osmosis 

• Problem 

Due to ongoing mining activities, an excess of mine water is generated at the 
Secunda coal mine (Sasol Ltd.) near Johannesburg in South Africa.  The mine water 
(pH 8.4) is characterized by high TDS (4 g/L) and sulphate (2.2 g/L) concentrations.  
Because the mine water cannot be discharged into local streams, desalination of the 
water using a Tubular Reverse Osmosis (TRO) pilot plant was investigated (du 
Plessis and Swartz, 1992).  

• Treatment Process 

The objectives of the pilot plant investigation were: (1) to demonstrate the technical 
feasibility of the treatment process and, (2) to obtain the required information for 
the design of a full-scale plant. 

A schematic representation of the TRO and pre-treatment plant is shown in  
Figure 4-5 (du Plessis and Swartz, 1992). 

Pre-treatment was necessary for the removal of suspended solids (174 mg/L) from 
the feed water.  Pre-treatment involved the addition of hypochlorite to eliminate 
bacteria and flocculant (FeCl3) to promote coagulation and settling of the 
suspended solids.  The suspended solids were removed by clarification and dual 
media filtration (anthracite/sand). 

Using sulphuric acid, the pH of the pre-treated water was adjusted to between pH 
5.5 and 6.5 to minimize hydrolysis of the membranes (cellulose acetate).  Flocon 
(anti-scalant) was added (5 mg/L) to inhibit scaling (gypsum).  Feed water 
temperature was regulated with a heat exchanger and was supplied to the module 
banks at a flow rate of 1.7 m3/hr.  The water recovery was controlled by a 
continuous adjustment of the system pressure (30-40 bar).  For water recoveries of 
60% and 70%, the actual fluxes (membranes) were 625 and 697 L/m3/day, 
respectively.  Over a test period of 1800 hrs, the average salt rejection was 96%. 

• Results 

The chemical composition of the mine water and that of the feed water at various 
stages during the treatment process are shown in Table 4-7.  Both flocculation and 
filtration reduced the suspended solids concentration in the mine water during pre-
treatment.  The TRO process was able to reduce the concentrations of divalent ions 
by 99% and those of monovalent ions by 97%.  The concentrations of sulphate 
(2,200 mg/L) and sodium (917 mg/L) decreased to 14 mg/L and  
26 mg/L, respectively.  A decrease in standard flux of 5% or an increase of 10% in 
operating pressure was a sign that the membranes needed to be cleaned.  Cleaning 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-16 

INAP  LORAX 

of membranes was necessary every 350 hrs of operation.  The fact that after each 
cleaning the flux could be restored indicates that fouling of membranes was not 
permanent.  However, 1800 hrs of operation is too short to evaluate permanent 
fouling and membrane life. 

 

Figure 4-5: Pre-treatment for Reverse Osmosis 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-17 

INAP  LORAX 

Table 4-7: 
Quality of mine water at different stages as well 

as river discharge standards 

  Raw mine 
water 

Clarifier 
effluent 

RO  
feed 

RO 
concentrate 

RO 
product 

River discharge 
standard 

pH  8.4 7.1 7.1 6.8 6.3 5.5 - 9.5 

TDS mg/L 3,959 3,919 4,092 8,720 104 - 

Cl mg/L 220 305 313 754 26 - 

SO4 mg/L 2,200 2,150 2,125 >3,000 14 - 

F mg/L 3.0 3.5 3.0 6.0 1.1 1 

Na mg/L 917 914 920 2,222 26 90 

K mg/L 8 - - - - - 

SiO2 mg/L 4.3 .- 4.3 - - - 

Ca mg/L 176 176 176 452 2.0 - 

Mg mg/L 80 - - - - - 

Fe mg/L 0.3 0.3 0.3 0.7 0.1 - 

TSS mg/L 174 76 47 347 <10 20 

COD mg/L 70 45 40 900 <2 75 

Turbidity NTU 9.0 6.0 0.9 - 1.5 9.0 0.9 - 

• Costs 

For this case study there are no costs estimates available.  However, costs and 

performance of the RO, EDR and GYP-CIX treatment technologies will be 

compared later (Section 4.5). 

• Advantages/Disadvantages 

The major advantage of the RO technology is that it can treat most wastewaters and 

produce high quality water at variable water recoveries.  However, the major 

disadvantage is that the lifetime of membranes is strongly affected (fouling) by the 

quality of the feed water.  Non-scaling wastewaters (e.g. high in Na and Cl) are 

more suitable for RO treatment that many wastewaters produced in the mining 

industry (e.g. high in Ca, CO3 and SO4). 

• Future Needs/Improvements 

 See next section (SPARRO). 

• References 

Sasol Mining Ltd, Private Bag X1015, Secunda 2302, South Africa. 

Website: www.sasol.com 

 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-18 

INAP  LORAX 

4.2.2 SPARRO 

• Problem 

The high TDS concentration of the mine water is a major problem in the mining 

industry.  Moreover, the high calcium and sulphate concentrations and the 

associated scaling problems make the mine water less suitable for treatment with 

RO.  This prompted the Chamber of Mines of South Africa Research Organization 

(COMRO) to initiate research into the development of ‘seeded’ RO technology.  

The research culminated in the development of the ‘Slurry Precipitation and 

Recycle Reverse Osmosis’ (SPARRO) process, designed and patented by COMRO 

in 1988.  This case study describes the design and testing of the SPARRO 

technology (Section 3.2.2) in a pilot plant. 

• Treatment Process 

The main aim of this case study was to test and evaluate the SPARRO process and 

additional modifications in a pilot plant using water from the ERPM gold (Pulles et 

al., 1992 and Juby et al., 1996). 

Apart from the SPARRO plant, an existing pilot plant was converted into a plant 

designed to specifically evaluate the effects of the calcium sulphate slurry on the 

(tubular) RO membranes.  A schematic representation of this ‘membrane lifetime 

test’ (MLT) plant and the SPARRO plant are shown in Figures 3-8 and 3-9.  Over a 

period of five years (1989-1993), the SPARRO plant was operated and tested for 

8,392 hrs.  Most of the data presented represent the second phase (1990), the first 

real testing phase for the new membranes.  The design operating criteria for the 

MLT and SPARRO plants are shown in Table 4-8 (Pulles et al., 1992). 

Table 4-8: 
Design operating criteria for the SPARRO and MLT plants 

Design Criteria  
Parameters 

 
Units 

MLT SPARRO 

Product water flow rate L/s 0.17 0.85 

Feed pressure kPa 3,000 4,000 

Feed temperature to modules ºC 27 27 

Membrane flux L/m2/day 500 500 

Product water recovery % 85 90 

Pass conversion* % 20 50 

Overall salt rejection % 90 90 

Reactor retention time hr 4 1 

Feed slurry concentration mg/L 20,000 18,000 

Note: * Pass conversion is defined as the percentage of feed water to the modules which 
permeates to form the product 



EVALUATION OF TREATMENT PROCESSES: CASE STUDIES 
TREATMENT OF SULPHATE IN MINE EFFLUENTS  4-19 

INAP  LORAX 

Pre-treatment of the mine water involved the adjustment of the pH (10), addition of 

flocculants and clarification to remove the precipitated metals, followed by dual 

media filtration and final pH adjustment (pH 5-6). 

After the pre-treatment stage the feed water is pumped into a storage tank.  From 

the storage tank the feed water is pumped at a pressure of 4,000 kPa to the RO 

membrane module bank.  Before reaching the module bank the feed water is mixed 

with the recycled gypsum slurry from the reactor.  The mixture has a TDS 

concentration of approximately 7,500 mg/L.  The treated water from the modules is 

stored.  The flow concentrate from the modules (TDS 15,000 mg/L) is split into 

two portions.  One portion is sent to the hydrocyclone and another portion is 

returned to the reactor.  Both the overflow and underflow of the hydrocyclone are 

further subdivided.  Using a programmable controller, one part of the flow is 

discharged into the reactor and another part of the flow is blowndown as brine 

(overflow) and as seeds (underflow).  The retention time of the supersaturated 

concentrate in the reactor is sufficient for crystal growth and return to saturated 

conditions. 

• Results 

The chemical composition of the feed, product and reject (concentrate) waters in 

the SPARRO and MLT plants are shown in Table 4-9 (Pulles et al., 1992).  The 

data show that both plants performed well in the treatment of the mine water.  The 

TDS (10,535 mg/L) and sulphate (6,639 mg/L) concentrations at the SPARRO 

plant were reduced to 336 mg/L and 152 mg/L, respectively.  Also dissolved metals 

were effectively removed. 

Table 4-9: 
Typical Performance of MLT and SPARRO Plants 

MLT plant SPARRO plant 

 Unit Feed Product Reject Feed Product Reject 

pH  4.62 5.07 4.69 4.97 6.23 4.92 